



Spettrupvej 1A – 8722 Hedensted – Denmark

UN 38.3 Test Summary Report

Voltage Rating				3.6V / 3.7V		
Wh Rating				1 - 37 Wh		
Performed Tests				Standard		Test Results
38.3.4.1 T1				ST/SG/AC.10/11/Rev.7, 38.3.		Pass
38.3.4.2 T2				ST/SG/AC.10/11/Rev.7, 38.3.		Pass
38.8.4.3 T3				ST/SG/AC.10/11/Rev.7, 38.3.		Pass
38.3.4.4 T4				ST/SG/AC.10/11/Rev.7, 38.3.		Pass
38.3.4.5 T5				ST/SG/AC.10/11/Rev.7, 38.3.		Pass
38.3.4.6 T6				ST/SG/AC.10/11/Rev.7, 38.3.		Pass
38.3.4.7 T7				ST/SG/AC.10/11/Rev.7, 38.3.		Pass
38.3.4.8 T8				ST/SG/AC.10/11/Rev.7, 38.3.		Pass
Testing House				Contact details		Reference#
Shanghai Institute of Chemical Industry Testing Co., Ltd., No. 345 East Yunling Road, Putuo, Shanghai, China, 200062				+86-021 31765555 / battery@ghs.cn		1
Test Report No.812300200140800				Test Report Date		Reference#
				16-05-2023		1
Model	Description	Weight	Wh	Reference#		
		(g)	Rating			
100026503 / 100026504 / 100026505	Li-ion Pack	19,8	3,7	1		



Spettrupvej 1A – 8722 Hedensted – Denmark